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: Electric Express Train = HSR From Qous To Armant

Delivery Date 1 26/02/2024

Test Date

Location

Report No.

1 2610212024
:st: from 676+420 to 676+780
: Average 08 & 07

RFESULTS OF COMPRESSIVE STRENGTH FOR NATURAL ROCK CORES SPECIMENS

ES 7325 - 2011

.
Signatur2/....... &Qb\__._l_\ &.
|
|

| ' I ' Compressi
| Sample : | Diam. | Length Load (Hpressive Average
| No. [ staion ' (cm) | cm (KN) f&;‘;ﬂ}’) (Kglemy) | Remarks
l . !- S |I__,____,.-.___. e <
1 | P S S 409.5
, From
 — | A — — — -
€76+420
2 | to | me | e | - | 497.6 | 449.2
| e76+780 | - _ e e, B
3 -—-- -—— ———— 440.5
L N SR R S |
Note :- Al tests are preformed according to ES 7325-2011
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Project : Electric Express Train — HSR From Qous To Armant
Delivery Date : 26/02/2024

Test Date : 26/02/2024

Location : st ! from 676+540 to 676+780

Report No. : 0841

RESULTS OF COMPRESSIVE STRENGTH FOR NATURAL ROCK CORES SPECIMENS
ES 7325 - 2011

J
Sample Diam. | Length | Load Compressive

A

No. Station fem) | Cm | kM fé;ﬁ::‘“mtr} {Kv;r::angf; Rowmarks
. 10 | 10 | 344.7 @ 351.6
2 10 | 10 | 303.5 | 309.6
3 10 | 9.9 3953 | 403.2

From | |
4 676+540 | 10.2 10 7654 | 780.7

to 10 | 10.2  538.6 = 549.4
° | 676+780 | 15 - 497.6
6 10 | 101 487 @ 496.7 |
7 10 | 10 4639 4732 | |
8 10 | 10 | 525.7 | 536.2
9 101 | 10 | 4051 | 413.2
10 | 10 | 10 | 6491 | 662.1

Note :- All tests are preformed according to ES 7325-2011

e !t SALI Y belae aails == =
) ¢ puad W | Sk g pne '
< 219.991 .4 T Loy
g, 210991437 et st aly o P
--.b;-'-.“g.m..u\_‘,a o

|} % A F A - 1] | l P{:" ] L T




a—_e.wul.ﬁ.‘-'l l:rl_’m.-a'?'l Julems DS

b Cpiaal] Laalh paall Aiaisa

CEL_

Consulting Engineering Biuneaw & Laboratories

: Electric Express Train — HSR From Qous To Armant

:st: from 676+420 to 676+540

Company

Project

Delivery Date : 26/02/2024
Test Date : 26/02/2024
Location

Report No. 1 07

RESULTS OF COMPRESSIVE STRENGTH FOR NATURAL ROCK CORES SPECIMENS
ES 7325 - 2011

L Load |Compresslva A
Sa':r;?le Station . ?:::; Eg',?‘th 'll::ll | ‘sé:':gmtg ":;,:ang% Remarks
1 10 | 9.9 | 479.7 \ 489.3
2 10.2 | 10 | 4957 ,' 505.6
3 ' 10.3 | 10 24¢ 7 247.6
From |
4 676+420 10 | 101 311.6 - 317.8
to |
5 STRE64D. | 10 | 10 | 348.1 | 355.1 206.5
6 ' 10.2 | 10 | 420.0 | 428.4
7 10 | 10 | 432.2 | 440.8
8 10 | 10.1 | 430.4 | 439.0
9 10.2 | 9.8 | 462.5 | 4718
10 101 | 10 391 7 399.5
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: Electric Express Train — HSR From Qous To Armant

Company b el dsis gl Ay

Project

Delivery Date : 26/02/2024

Test Date : 26/02/2024

Location : st: from 676+540 to 676+780
Report No. : 08-2

RESULTS OF COMPRESSIVE STRENGTH FOR NATURAL ROCK CORES SPECIMENS
ES 7325 - 2011

Note :-

9 E Malek B Mdal Strac
Zama s, Gaire

g, 219 001 AT
: kel L 1 1 mnu\-a r'.'

Compressive
Sa&?le Station ?:::; Leg,.?,m %ﬁ;‘; [s’t(l;:g‘t:; ﬂ"v;',?n?% Remarks
11 10 10 452 461.0
I 12 f 10 .10.1 385.8 3935
13 “10 | 10 | 4198 | 4282
From =
l 14 676+540 | 10 10 | 357.2 364.3
to 59
15 676+780 10 10 | 445, 454.8 440.5
16 10 10 | 380.5 388.1
17 10 10 520.6 _ 531 .0
18 10 | 10 | 526.2 | 5367
19 10.1 | 10.2 | 430.8 439.4
20 10 | 10 | 400.2 | 408.2
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: Electric Express Train — HSR From Qous To Armant
: 13/12/2023

: 13/12/2023

Company
Prnjectl
Delivery Date
| TestDate
:st: from 676+300 to 676+540
: 06-2

Location

Report No.

RESULTS OF COMPRESSIVE STRENGTH FOR NATURAL ROCK CORES SPECIMENS
ES 7325 - 2011

Saunllf"ﬂ Station ?LT:; "“,;‘,?,"‘ It.:;? c”(,;sgfﬁ'::h:“ m';!;'nﬂf) Remarks
1 10 | 101 | 392.6 = 400.5
2 10 | 9.9 | 5321 | 542.7
3 From | 10 |10 | 3796 @ 387.2
4 676;300 10 | 10 | 467.4 | 4767 | 4021
5 | 676%540 | 49 | 10 | 2057 | 301.6
6 10 | 10 | 316.2 | 322.5
|7 10 | 10 | 376.1 | 383.6

' Note :- All tests are preformed according to ES 7325-2011
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Company 3 Ol Lpuatla o) A e
Project : Electric Express Train — HSR From Qous To Armant

Delivery Date : 0711172023

Test Date : 07/11/2023
Location 1 st: from 675+783 To 676+030
Report No. : 02-3

RESULTS OF COMPRESSIVE STRENGTH FOR NATURAL ROCK CORES SPECIMENS
ES 7325 - 2011

Cc i
Sn':'lnul:.ile Station ﬁ'::; Laé’lr?‘th I(.E;t‘il j%gfié;u m’;’:ﬁg Remarks
1 10 | 10 | 499.9 509.9
2 10 | 10 | 3355 342.2
From
3 5751_"733 10 | 10 | 361.2 | 368.4 384
o
4 | 676+030 | 10 | 10 | 3113 | 3175
5 10 | 10 | 374.7 382.2

Note :- All tests are preformed according to ES 7325-2011
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: Electric Express Train — HSR From Qous To Armant

:st: from 676+030 to 676+120

sompany

?roject

Delivery Date : 20/11/2023
Test Date : 20/11/2023
l-ocation

Report No, : 05

RESULTS OF COMPRESSIVE STRENGTH FOR NATURAL ROCK CORES SPECIMENS

ES 7325 - 2011

Compressive

Sa';r;;?le Staticn Iil‘l:?'l:; Leg:th l(.:;c; fn:;g?nt‘*h} mf;:"gf} Remarks
1 10 | 9.9 | 3521 | 3501
2 S 10 | 10 | 4852 @ 494.9
3 57?:30 10 | 9.9 | 587.8 | 5996 | 457
4 | 6764120 | 10 | 10 | 376.2 | 3837
5 10 | 9.5 | 465.1 | 474.4
6 10 | 10 | 393.6 @ 4015

Note :- All tests are preformed according to ES 7325.2011
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’roject : Electric Express Train - HSR From Qous To Armant
delivery Date : 29/10/2023

[est Date : 29/10/2023

-ocation : st : from 676+300 to 676+540

Report No. 1 0141

RESULTS OF COMPRESSIVE STRENGTH FOR NATURAL ROCK CORES SPECIMENS
ES 7325 - 2011

: C i

Saph'| ' goation | Diam: | Conghh el ‘%Eg}s%?i“ Average | Remarks

1 10.| 10 | 4452 | 4541

2 10 | 9.8 | 397.8  410.0
I From .

3 57§r+3°° 10 | 9.8 | 500.0 | 5155 | 424.8
-] (9] .

4 676+540 | 10 | 10 | 360.0 | 367.2

5 10 | 9.9 | 366.1 | 377.1

Jote :- All tests are preformed according to ES 7325-2011
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